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CMC TESTING
) iR ie

Report No.: CMC241216050
TEST REPORT
R &

Name of Goods Lithium-ion Polymer Battery Model
/EREZY i BT REY I LERS)

582527

Commissioner Shenzhen Mitacbattery Technology Co., LTD.
TR RAL TR PPE R N R PR 2 =)

Commissioner’s 4 Floor, 3 Floor, 1 Floor, 5 Floor 1 Building, No. 47, Kengwei Avenue, Shangwu Community,
Address Shiyan Street, Baoan District, Shenzhen, Guangdong, P.R. China

LA AL B E 2 X AaE EREXENE 47 5 HAKLE, —&. Z&. W2

Manufacturer Shenzhen Mitacbattery Technology Co., LTD.
138 PR TR HE R R A PR =)

Manufacturer’s 4 Floor, 3 Floor, 1 Floor, 5 Floor 1 Building, No. 47, Kengwei Avenue, Shangwu Community,
Address Shiyan Street, Baoan District, Shenzhen, Guangdong, P.R. China

i3 i ik I EZ X AatE EREXUERE 47 5 BAKLE, —&. =&, U2

Manufactlrer's E-mail #i% | shentongrenzheng@mitacbattery.com
Contact Telephone +86-755-29163899
] 145 7o BB AR LU Web Mk http://www.mitacbattery.com

Trade Mark/
identification
[ aNAGS I

Shape Cuboid Size R~ (27.6%24.6x5.6)m
2N KI5 4 (LxWxT) m

Nominal Voltage Charge Voltage Rated Capacity

FRAR HLFE ' o HLHLE R 480mAN

Cell Nominal Cell Rated
582527 Voltage . Capacity 480mAh
L AR R L CEMIRTIEEDS s

Cell Model
il 5

Sample , 2024.12.16
Cells Number 1PC Receiving Date 2024.12.16 Testing Date i

Iz R 5k H 1 M 2024.12.31

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/ Amend.1 Subsection 38.3

2, ZFE AT EEE E CRIEAMRHET) 8 7 23T i 215 1) 38.3 FriE 2K,

Test conclusion
K &5 18
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w, KB
Test Standard Ky FR#E
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3
Bea B GRIGFAREFMY CGE 72T 121 1) 38.3 71

Description and illustration of the sample: The sample’s status is good.

B U] SR R AR R AT .

Report No.: CMC241216050

Test item Sample No. State
R 5 5 FEdh RE

At first cycle, in fully charged states

T1,7T2,T3,T4,T5 B01-B05 551 A7 BRI, A g HUR S

After 25 cycles ending in fully charged states

T1,72,T3,T4,T5 B06-B10 5525 ANFEHLE I, 524 7s Rk A

At first cycle at 50% of the design rated capacity
1A TECE T 50% B it A e A ERES

After 25 cycle at 50% of the design rated
C06-C10 capacity
25 25 N T T 50% Wit ATE 4 oIRAS

At first cycle, in fully charged states

FAANTEHAM, EETTHIRE

T6 C01-C05

T7 B11-B14

After 25 cycles ending in fully charged states

s BBl %25 A F AN, AT HIRE

At first cycle in fully discharged states

T8 C11-C20 FANNTEREEY, EAeRIRE

After 25 cycles ending in fully discharged states
525 MR, TR

CXXis used as the sample number of cells SN241216050CXX, “X” is 0~9.
CXX R HL BRI S 5 SN241216050CXX, X=0~9.

BXX is used as the sample number of batteries SN241216050BXX, “X” is 0~9
BXX fR 3 it (0 PR 4 5 SN241216050BXX, X=0~9.

Description of the deviation from the standard, if any:

AL 5 RN b 0L 4 i B

T8 C21-C30

Test environment conditions: ~ Ambient temperature: 25°C+5°C, Ambient humidity: 45%-75%
RUIIEZRE U IR L 25°C+5°C: MIHIRE: 45%-75%

Remarks:

ks
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) iR
ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | eEER WAL R HE

38.3.4 Procedure
Rllp
38.3.4.1 | Test 1: Altitude simulation

B 1. E AR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six
hours at ambient temperature (20£5°C).

W R A B AR IR B0 2045°C, KL JINAKT 11.6kPa HIH S A2 A>T 6 /)

i

Requirements FrifEE R : Test Samples: No leakage,
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | ho venting, no disassembly,
FERRRAIRES%: % 38.3.1 no rupture agginQ.lig

2) Open circuit voltage not less than 90%, The requirement . JRBRE. LS B
relating to voltage is not applicable to test cells and batteries RN DY & D 81
at full discharged states. Ko

i R0 5 T I PR S AR T 058 BT T B8 HUE 1) 90%, it 223k | The data is shown in Test
AN I T 58 4T85 L L Tl B L T A Table T.1

3) No leakage, no venting, no disassembly, no rupture and HlE WK T.1

no fire. £ (HI) RIJGBIE. THFR. oM. Johiz e
R T KRR A

Report No.: CMC241216050

Test 2: Thermal test

R 2: 8RR

Test cells and batteries are to be stored for
F, 7 0 b ZE A7 2% 1 T

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40+2°C (6h)
X/ E AT I 2 . — IR FEJERR N 7242°C (6h) ~ -40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40+£2°C (12h)
PR B AL . — KR EEIE A N 7242°C (12h) ~ -40+£2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

i JEE 45 B K ] B I [ 79 30min

3) This procedure is to be repeated 10 times. B8 10 X1 .

4) after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5°C). fEFAEE A5, FEI AT HIBALTE 2025°C HI4c A N E 24 /N .
Requirement FryEZE K . Test Samples: No leakage,
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | ho venting, no disassembly,
BB RIRES%: % 38.3.1 no rupture and no fire.

2) Open circuit voltage not less than 90%, The requirement e JRBiR, LA B
relating to voltage is not applicable to test cells and batteries fedh s L) R T KR
at full discharged states. R

P R0 5 T FEU S AR T 058 BT T B8 HUE 1) 90%, i 223k | The data is shown in Test
ANIE F T 58 A T80GE LK L R L v 2 Table T.2

3) No leakage, no venting, no disassembly, no rupture and Hlm WK T.2

no fire. #fdn CHEIB) NGB, . Ak, T
KT KRR KA .
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | eEER WAL R HE

38.3.4.3 | Test 3: Vibration
Kl 3: #Rzh

1) Cells and batteries are firmly secured to the platform of the vibration machine.

RV AN VB 2 7 [l M 22 e AR B 2 (G THD B
2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz
and back to 7Hz traversed in 15 minutes.
PR LUETZPEIE I, DL 7THZ B9 % 200Hz, ARG 7ER R 2] 7THZ A—ANMER, — MG EF
2215 SR RN BT RS AR 1K
3) For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until
18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and

the frequency increased until a peak acceleration of 8gn occurs (approximately 50Hz). A
peak acceleration of 8gn is then maintained until the frequency is increased to 200Hz.
XTI B A 7THZ ITAG, DL Agn BRI B ORFF AN, ELFIIAE] 18Hz. X5
FIRME CRIFLE 0.8mm Calfimfe 1.6mm) Ff HARZ G N B 2 H 3L 8gn MIUEAE I FE (K4
50Hz). RJEIRHF 8gn MIEME I, B RN INF] 200Hz,

For large batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 2gn occurs (approximately 25Hz). A peak
acceleration of 2gn is then maintained until the frequency is increased to 200Hz.

PR M 7THz JF4a, BL Agn MIEEINE R AR, ERIAE] 18Hz. A kIR iE
PREFAE 0.8mm (A% 1.6mm) JF AR E 2 I 2gn RIS EIEEE (K4 25HZ).
SRJE DREF 2gn HOUEELIE E, BRI N ) 200Hz.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually

Report No.: CMC241216050

perpendicular mounting position of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

AR 50 4 F o — A7 0] 0 250 3 ELAE AR, XA BRI A =S FLAH 2 BT [ B0 FE 12
R, BEATT1E 3 AN, 3K 9 /i,

Requirements fpifE R« Test Samples: No leakage,
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | no venting, no disassembly,
BRI E 5%, % 38.3.1 n‘o rupturg z?nd no fire.

2) Open circuit voltage not less than 90%, The requirement i B, THA. T
relating to voltage is not applicable to test cells and batteries RN HIE DY T DS
at full discharged states. Ko

FE i 50 5 i R S AMIS T 1050 BT T 28 HUE 1) 90%, k23K | The data is shown in Test
ANdE T 58 4T85 R R Tl M Rt A Table T.3

3) No leakage, no venting, no disassembly, no rupture and BAE AR T.3

no fire.

Feah (Rt MBI THFR. TR, TR & ToE
KR KA
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Report No.: CMC241216050

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause

B

Requirements

PRAEER

Result

WRLR

Verdict
H g

38.3.4.4

Test 4: Shock
B 4: phds

1) Test cells and batteries shall be secured to the testing machine.

DR [ ARG SR ] 2 (A L T L LA o ) A S R 3R T

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 150g» and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak

acceleration of 50gn and pulse duration of 11 milliseconds.

SRR HL it AEAE Dy 150gn R IESZ IR BE ey, Bk Rps: 6ms, KR LA 52 e K

T 50gn MK ARFEEIT ] 11ms 2 1E 5% -

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150g, (or

Acceleration(gn)= [(2=2

30000

), which is smaller) acceleration of 50gn (or Acceleration(gn)=|(**),

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be

subjected to a half-sine of peak accelration of 11 milliseconds.

XHREA L PAIAE D 150gn (B5 |(2=2) FRBRUIMED B IESZ RINGE B s o7, ok 45 488
6ms, KA HIIAL 2 i KINIESE 50gn (BLS (=2 R EUMED ARKEEF L2 18] 11ms (14

52T -

3) Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting

positions of the cell or battery for a total of 18 shocks.

B Rt B R A = TR T LR Rt 22 2 T L IR T R 22 % =Kk, BRAG AR TT 1A

Sz =i, BILEZ 18 k.

Requirements Fr#E R

1) Cells and batteries Mass loss limit: <0.2%.

Fof it o R 451 <0.2%

2) Open circuit voltage not less than 90%, The requirement
relating to voltage is not applicable to test cells and batteries
at full discharged states.

ToF it 16 i T B P s AN T 6 T T B R Y 90%, BE 5K
A& F T 5 AT e HEL I FL it B R v 4

3) No leakage, no venting, no disassembly, no rupture and

Test Samples: No leakage,
no venting, no disassembly,
no rupture and no fire.
Feah: BBR. LHER.
flAA . TERIR L e TGS K I
%

The data is shown in Test
Table T.4

HE WEE T4

no fire.
Fesh CREMt) RGBT TTHES. TRk, TR AT
KILG N R
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | eEER WAL R HE

38.3.4.5 | Test 5: External Short Circuit
R 5: 4hE B

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.
n A et B LB ZE R B BIUR B AR E 7E 57+4°C
2) The cell or battery shall be subjected to a short circuit condition with a total external

resistance of less than 0.1 ohm at 57+4°C, This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 57+4°C.

FEFE i IE AR /N T 0.1 QFFLE B BE [ B HEAT A, AE M I Ah IR BE T 3] 5744°C 2 J5 (R FF
FEEOIRES 1 /8 BA R

3) The cell or battery must be observed for a further six hours for the test to be concluded.
Xof Bt B T A 20— 2D WK 6 /NI A e T AR R .

Requirements fiifE 22K : Test Samples: No leakage,
1) Cells external temperature not exceed 170°C. no venting, no disassembly,
%Yﬁ%%%%ﬁ/ﬁﬁﬁjﬁﬁﬁﬂ 170°C. I"I‘O rupture a}nd no fire.

2) No disassembly, no rupture and no fire during the test and Hh: L2, LHA. T
within six hours after the test. fRR Toma BL L Toe K

TR SRS 6 NS PR, LR, Tk, %o
The data is shown in Test
Table T.5

HE WL T.5

Report No.: CMC241216050

Test 6: Impact / Crush
Rl 6: /4 &

Impact (applicable to cylindrical cells not less than 18mm in diameter)

fat GEHTEAANT 18 Z KB BT Hith)

1) This test sample cell or component cell is to be placed on a flat smooth surface.
HEIER A ity HH A LI B A L T8CE — P 3E G 1

2) A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is
to be dropped from a height of 61+2.5cm onto the sample.

¥ —HEHAN 15.8mm FIANSEMA R oL vl b E S, s —BiEN 9.1kg KR M
61+£2.5cm [ = JE V& ) B i o

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm = 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single
impact.

B A e, VN 5P I R AT I S RUSE IR A D I AT 15.840.1 22K i 3%
TNl B B — MR R G — i .

Requirements Fr#fEZR :

1) Cells external temperature not exceed 170°C.

Rt PR B iy 3 TR, 52 B2 AN I 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

M 500G 6 N N EIEAE . ToRiE . Ttk

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | eEER WAL R HE

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm
in diameter).

PEE GEHTHRAIE . 2836, 6 M/ A B4R/ T 18 2K B ) .

1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

W R TR I BRI AP I 2 AIBE IS, HF ) BTN R, 7258 — i sl B RE R
2909 1.5 JEOR/AD . BERFREEHEAT, BRI T =R —:

(a) The applied force reaches 13kN + 0.78kN.

TN 335 3] 13 TF15+0.78 T4

(b) The voltage of the cell drops by at least 100mV.

FLIH A FL I R B AR /b 100 24K

(c) The cell is deformed by 50% or more of its original thickness.

LI AR T IR JE AR R L 1Y) 50% LA |

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A

button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied perpendicular to the longitudinal axis.

A TR B A 2 e b 7 M A% 8 P — T G TS o L8 773 Rt S A P SE SR Tt - [ A r it
I N5 0 it 2 L) T i

Requirements FruEE R : Test Samples: No leakage,

1) Cells external temperature not exceed 170°C. no venting, no disassembly,

P, 7 ) v 2 T i B2 AN I 170°C no rupturg z?nd no fire.
FEdh: BBl LHES. 1

Report No.: CMC241216050

2) No disassembly, no rupture and no fire during the testand | °" N
within six hours after the test. [N R E VST W P &
WA 5 BUS 6 /M R, THE. Tk, R

The data is shown in Test
Table T.6

Bl Wk T.6
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict
B | eEER WAL R HE

38.3.4.7 | Test 7: Overcharge
Bl 7: S ER R

1) The charge current shall be twice the manufacturer’s recommended maximum
continuous charge current. DAl & p £ 15 R B K45 45 7 FL LA FR) 743500 B il 7 FEL o
2) The minimum voltage of the test shall be as follows: R4 fit] &% /> R4 R :
a) When the manufacturer’s recommended charge voltage is not more than 18V, the

minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

138 PR A AL ) 7 R R R AN KT 18V IR, 0 ) g /) P i 7 R s 2 e K 7 L L ) 9 £
22V W PRI

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

1132 P DA 8 FEL L S KT 18V IS, s ) e /) H S N Ay B R 78 FE LR 1 1.2 %

3) Tests are to be conducted at ambient temperature 20+5°C, The duration of the test shall
be 24 hours. I M EIRETIRE (2025°C) FibAT. AT EINA 24 /NE .
Requirements b EK: Test Samples: No leakage,
No disassembly and no fire during the test and within seven | o venting, no disassembly,
days after the test. no rupture and no fire.
RIG R ALRIS G 7 KA, K. Feah: B, THAR. L
A . TORBZRE LA B TGS K IR
L

The data is shown in Test
Table T.7

el W3R T.7

Report No.: CMC241216050

Test 8: Forced discharge

B 8: SRR

Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D.C. power supply at an initial current equal to the maximum discharge current
specified by the manufacturer.

TS B N AEFA IR B (2025°C) F5 12V BT HL IR AR RAE AL AR FRUR A6 T 118 R 45 8 1 B
RTBCER LR ) 25 A e ) T

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

HEIE 2 R/ N E AR I HL B A7 Ao 5 a0 T AR BB, TH A R 4 RO HL IR . 0 R LR
AT SR TBCR T8RRI T (/N ) 245 T LA e 2 B B AT R 0 AL (22 3 )

Requirements i BoR Test Samples: No leakage,
No disassembly and no fire during the test and within seven | o venting, no disassembly,
days after the test. no rupture and no fire.

R IR R T 7 KA TR, Tk K. Felh: g, TS X
fAA . ORI LA R TGS K I
%o

The data is shown in Test
Table T.8

B K T.8
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Report No.: CMC241216050

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

General terms and definitions — & ARiESE X

Table 38.3.1: Mass loss limit
#* 38.3.1: FHEWEIRE

Mass M of cell or battery Mass loss limit
Ha b B L T 2H )5 B M Jo 45 R PR A
M<1g 0.5%
1gsM=<75¢g 0.2%
M>75g 0.1%
In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1- M2)/M1x 100
PSR EAE, THUT AR
FLER R (%) = (M1- M2)/M1x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".
A M1 RRIHTRB R, M2 255 E . RSk AL 38.3.1 Fral i fE, RN “ ol &
ZIA5 N
Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material

(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

BN R FR AT LA 3 ) U s A A SN R B R i A R BRI E R T A R A R e MR A
Sh5e. PRz E ., BUbR%), PIEHUREIEER 38.3.1 FrHlHIHUE -

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by
design to preclude rupture or disassembly.

AR IR IE Bt 7 OB i Bl v 2H N R T, B R R B A

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire
mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed
25 cm away from the cell or battery.

A e TR A SR A8 R i R Y LA £ 8 0 ) T A 2 5 5 T A v LT B R 26 em AR 22 M (B4R 0.25
mm KRR, PR EREK 6 2 7 FHLL).

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

T Z 48 A RS TR 8] 51 FES 1 R s 25 4 B I A AP SEAURADIIR , 3 i P e 2 i it (LG [ AR 58 55

Fire means that flames are emitted from the test cell or battery.

KR AR I B R A A O E

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Test Data #: % 4E

Table T.1 Altitude simulation (& T.1) & E#EH

Report No.: CMC241216050

Sample No.
FEdh S

Before
Mass

RRNE
B dt o

(9)

Before
Voltage
MR
VAR - L=V
V)

After Mass
W5
FE i T

(9)

After
Voltage
M=
AR RiEVER
V)

Mass Loss
R R
(%)

Residual
ocv

R AL
(%)

Test Result
Mk g R

BO1

7.274

4.34

7.274

4.34

0.000

100.00

Pass/& k&

B02

7.286

4.32

7.286

4.32

0.000

100.00

Pass/& k&

B03

7.294

4.33

7.294

4.32

0.000

99.77

Pass/& k&

B0O4

7.217

4.33

7.216

4.33

0.014

100.00

Pass/& k&

BO5

7.248

4.34

7.248

4.34

0.000

100.00

Pass/&k%

B06

7.266

4.32

7.266

4.32

0.000

100.00

Pass/&k%

BO7

7.231

4.33

7.231

4.33

0.000

100.00

Pass/&k%

BO8

7.219

4.34

7.218

4.33

0.014

99.77

Pass/&k%

BO9

7.206

4.34

7.206

4.34

0.000

100.00

Pass/&k%

B10

7.237

4.32

7.237

4.32

0.000

100.00

Pass/&k%

Notes 7:%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. fillja, FEAEBHR. LHEF. Tk, ERRMIEE K. HEHANT 90 %.

Table T.2 Thermal test (& T.2) {5 E A%

Sample No.
FE g5

Before

Mass

W A
I it Joi &

(9)

Before
Voltage
W T
VAR S diNAD
V)

After Mass
Tk 5
il T =
(9)

After
Voltage
ke
AR AiEVEN
(V)

Mass Loss
JR A R
(%)

Residual
ocv

R % L s
(%)

Test Result
M4k 25 B

BO1

7.274

4.34

7.271

4.30

0.041

99.08

Pass/&k%

BO2

7.286

4.32

7.284

4.27

0.027

98.84

Pass/&k%

BO3

7.294

4.32

7.290

4.29

0.055

99.31

Pass/& k&

B0O4

7.216

4.33

7.215

4.28

0.014

98.85

Pass/& k&

BO5

7.248

4.34

7.246

4.27

0.028

98.39

Pass/& k&

B06

7.266

4.32

7.263

4.29

0.041

99.31

Pass/& k&

BO7

7.231

4.33

7.229

4.29

0.028

99.08

Pass/& k&

B08

7.218

4.33

7.213

4.30

0.069

99.31

Pass/& k&

B09

7.206

4.34

7.202

4.29

0.056

98.85

Pass/&k%

B10

7.237

4.32

7.235

4.28

0.028

99.07

Pass/&k%

Notes y3:%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #&ill)m, FERICEBR. THE. ok, TBERMTCE K. BIEHANT 90 %.
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CMC TESTING

Table T.3 Vibration (£ T.3) #z3)

Report No.: CMC241216050

Sample No.
FE g5

Before
Mass

AT
FE & T
(9

Before
Voltage
DT
TF & L
V)

After Mass
M S5
it JoT
(9)

After
Voltage
e
TF i L
W)

Mass Loss
R R
(%)

Residual
ocvVv

% L s
(%)

Test Result
M4k 25 B

BO1

7.271

4.30

7.271

4.30

0.000

100.00

Pass/& k%

BO2

7.284

4.27

7.284

4.27

0.000

100.00

Pass/&k%

BO3

7.290

4.29

7.290

4.28

0.000

99.77

Pass/& k&

B0O4

7.215

4.28

7.214

4.28

0.014

100.00

Pass/& k&

BO5

7.246

4.27

7.246

4.27

0.000

100.00

Pass/& k&

B06

7.263

4.29

7.263

4.29

0.000

100.00

Pass/& k&

BO7

7.229

4.29

7.228

4.28

0.014

99.77

Pass/& k&

B08

7.213

4.30

7.213

4.30

0.000

100.00

Pass/& k&

B09

7.202

4.29

7.202

4.29

0.000

100.00

Pass/&k%

B10

7.235

4.28

7.235

4.28

0.000

100.00

Pass/&k%

Notes y3:%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #ill)a, FERICEHR. THEA. Tk, TBERMTE K. BIEEANT 90 %.

Table T.4 Shock (% T.4) Mk

Sample No.
FEdh

Before
Mass

M
Ff it B

(9)

Before
Voltage
M HT
VAR 43 Ha
V)

After Mass
W5
I il JO

(9

After
Voltage
M5
TEEE HL
(V)

Mass Loss
JR =k
(%)

Residual
ocv

AL
(%)

Test Result
Mk gh R

BO1

7.271

4.30

7.270

4.30

0.014

100.00

Pass/& k&

B02

7.284

4.27

7.284

4.27

0.000

100.00

Pass/&k%

B03

7.290

4.28

7.290

4.28

0.000

100.00

Pass/&k%

B0O4

7.214

4.28

7.214

4.27

0.000

99.77

Pass/& k%

BO5

7.246

4.27

7.245

4.27

0.014

100.00

Pass/&k%

BO6

7.263

4.29

7.263

4.29

0.000

100.00

Pass/&k%

BO7

7.228

4.28

7.228

4.28

0.000

100.00

Pass/& k%

BO8

7.213

4.30

7.213

4.30

0.000

100.00

Pass/& k&

BO9

7.202

4.29

7.202

4.29

0.000

100.00

Pass/& k&

B10

7.235

4.28

7.235

4.27

0.000

99.77

Pass/& k&

Notes y:-%%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. faillja, FEAEBHR. LHEF. k. EBRMIE K. HEHANT 90 %.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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CMC TESTING

w, it 18 1
Table T.5 External short circuit (& T.5) #MB4EE
Sample No. Max. External Temperature Test Result

FE g5 B i 2 1 B i 2 (°C) M 25 R

BO1 57.6 Pass/&
B02 57.2 Pass/&i
BO3 57.4 Pass/& 1%
BO4 57.3 Pass/& 1%
BO5 57.2 Pass/& 1%
BO6 57.5 Pass/ &%
BO7 57.2 Pass/ &%
B08 57.4 Pass/ &%
B09 57.6 Pass/&i%
B10 57.5 Pass/&ri%

Report No.: CMC241216050

Notes 1% %:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

A i 2R R AT 170 °C, de il b S llE 6 /AN IERRA. BB, K.

Table T.6 Crush (£ T.6) #E

Sample No. Max. External Temperature Test Result

R i T it 2R T B =i B2 (°C) MR 45 R
CO1 24.2 Pass/& %
C02 24.5 Pass/ &%
C03 24.6 Pass/ &%
C04 24.3 Pass/& 1%
C05 24.5 Pass/ &1
Co06 24 4 Pass/ &%
cor7 246 Pass/& 1%
C08 24.5 Pass/ &
C09 24.4 Pass/ &
C10 24.3 Pass/ &%

Notes y:%%:

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R RE b R TR AL 170°C, Al SIS 6 /A TEmEE. . oK.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
PE R RN 22 AR E AN P41 X 7% bl B A8 Tk ) )5 B #k 101, 104
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CMC TESTING

w, s 1 38
Table T.7 Overcharge (R T.7) T EFRE
Sample No. Test Result
FE g~ ML R
B11 Pass/&ik
B12 Pass/&ik
B13 Pass/& %
B14 Pass/& %
B15 Pass/& %
B16 Pass/ &%
B17 Pass/##%
B18 Pass/ &

Report No.: CMC241216050

Notes y:%:
There is no disassembly and no fire during the test and within seven days after the test.

FESAERT I R A IS 7 RN TCRA . ToiE K.

Table T.8 Forced discharge (3 T.8) 3&#H|JH

Sample No. Test Result Sample No. Test Result
e RS ML e RS ML

C11 Pass/&% c21 Pass/ &%
Cc12 Pass/&i% C22 Pass/ &%
Cc13 Pass/ &% c23 Pass/ &k
c14 Pass/ & C24 Pass/ &k
Cc15 Pass/& 1% C25 Pass/ &k
C16 Pass/ & 1% C26 Pass/ &k
C17 Pass/# 1 c27 Pass/ &%
C18 Pass/ & 1% C28 Pass/ &k
C19 Pass/{i% C29 Pass/ &%
C20 Pass/{ri% C30 Pass/ &%
Notes J:#:

There is no disassembly and no fire during the test and within seven days after the test.

FESAERT I R AR N IS 7 RN TCA . oK.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
PE R RN 22 AR E AN P41 X 7% bl B A8 Tk ) )5 B #k 101, 104
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Report No.: CMC241216050
Photos of Samples

R R A

Picture 1. Front view of battery

B 1. it T

Picture 2. Back view of battery
KR 2. b4 s L

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC241216050

Picture 3. Front view of cell

B 3. st AL I

Picture 4. Back view of cell

KA 4. Hiit e L

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
PP AR TR 5 2 X AR AP 4 [X 55 el B A 3 ok bl )5 B #% 101, 104
400-1668-320 info@cmczj-lab.com www.cmczj-lab.com 16/18




®
CMC TESTING
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Report No.: CMC241216050

Picture 5. Front view of Protection board

BF 5. PRI ETAL I

L8 iy Pl
. v, SR Nl s
R PR A g I
AR RN AP
'S e s
A I P TR Pl

Picture 6. Back view of Protection board

KA 6. TRy et

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC241216050

Important
I

The test report is invalid if it is not affixed the official seal of the laboratory to it.

KRS AL B AR (SRR HE) Tk,

Copies of the test report without the official seal of the laboratory are invalid.

S ARG DN 5 AR BTN o A S (s A I F ) JE Rk

It is forbidden to copy the test report partially without the written approval of the laboratory.

ARG ARG 55 A5 L HEANS H 70 S Al 15

The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.

RIUE S v Ul NG E 7N R Y NEE 2 vV 8

The test report is invalid if it is blotted out.

R & IR B R

Objections to the test report must be submitted to CMC Testing International (Shenzhen) Co., Ltd. within
15 days.

SR IR A R, NI R 2 H AR TR A R AR A I A TE GRIID A IRA AR

The test report is valid for the tested samples only.

AN 5 AN A U i 97 5%

As for the Verdict, “--” means “no need for judgment”, “P” means “pass”, “F” means “fail” and “N/A”
means “not applicable”.

FERd <7 FoR CRRBEHE”, “P7 FoR L7, “F7 R REE, NA” FR B,

*** End of Report ***
*k* T&%%H{ *k%k

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
R F AL Ak R I AE GRIID AR A H
Address: 101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan
District, Shenzhen, Guangdong, China
Hihik: A )R AR VRN T 5 22 DX AR VA A0 R T4 X 7 el B T b ol el 5 B #4101, 104
Tel (HL1): 400-1668-320 Email: info@cmczj-lab.com http://www.cmczj-lab.com




